Report No: SSP24050103-4E

FCC ID: 2AF54-NANOT1

Test Data Appendix of Test Report

1. Duty Cycle
Condition Mode Frequency (MHz) Antenna Duty Cycle (%) Correction Factor (dB) 1/T (kHz)
NVNT a 5745 Antl 84.28 0.74 3.97
NVNT a 5785 Antl 84.62 0.73 3.95
NVNT a 5825 Antl 84.28 0.74 3.97
NVNT n20 5745 Antl 98.76 0 0.27
NVNT n20 5785 Antl 98.76 0 0.27
NVNT n20 5825 Antl 98.78 0 0.27
NVNT n40 5755 Antl 97.49 0.11 0.55
NVNT n40 5795 Antl 97.49 0.11 0.55
NVNT ac20 5745 Antl 98.83 0 0.25
NVNT ac20 5785 Antl 98.85 0 0.25
NVNT ac20 5825 Antl 98.85 0 0.25
NVNT ac40 5755 Antl 97.49 0.11 0.55
NVNT ac40 5795 Antl 97.49 0.11 0.55
NVNT ac80 5775 Antl 94.84 0.23 1.16
NVNT ax20 5745 Antl 98.38 0 0.35
NVNT ax20 5785 Antl 98.38 0 0.35
NVNT ax20 5825 Antl 98.34 0 0.35
NVNT ax40 5755 Antl 96.87 0.14 0.69
NVNT ax40 5795 Antl 96.8 0.14 0.69
NVNT ax80 5775 Antl 93.9 0.27 1.38
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2. Maximum Conducted Output Power

Condition | Mode Frequency Antenna Conducted Power Duty Factor Total Power Limit Verdict
(MHz) (dBm) (dB) (dBm) (dBm)
NVNT a 5745 Antl 10.11 0.74 10.85 30 Pass
NVNT a 5785 Antl 10.39 0.73 11.12 30 Pass
NVNT a 5825 Antl 10.48 0.74 11.22 30 Pass
NVNT n20 5745 Antl 10.78 0 10.78 30 Pass
NVNT n20 5785 Antl 10.97 0 10.97 30 Pass
NVNT n20 5825 Antl 11.21 0 11.21 30 Pass
NVNT n40 5755 Antl 9.59 0.11 9.7 30 Pass
NVNT n40 5795 Antl 9.92 0.11 10.03 30 Pass
NVNT ac20 5745 Antl 9.99 0 9.99 30 Pass
NVNT ac20 5785 Antl 10.31 0 10.31 30 Pass
NVNT ac20 5825 Antl 10.8 0 10.8 30 Pass
NVNT ac40 5755 Antl 9.42 0.11 9.53 30 Pass
NVNT ac40 5795 Antl 9.85 0.11 9.96 30 Pass
NVNT ac80 5775 Antl 8.84 0.23 9.07 30 Pass
NVNT ax20 5745 Antl 9.43 0 9.43 30 Pass
NVNT ax20 5785 Antl 9.59 0 9.59 30 Pass
NVNT ax20 5825 Antl 10.42 0 10.42 30 Pass
NVNT ax40 5755 Antl 9.61 0.14 9.75 30 Pass
NVNT ax40 5795 Antl 9.93 0.14 10.07 30 Pass
NVNT ax80 5775 Antl 8.25 0.27 8.52 30 Pass
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| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [11:24:47 AM May 22, 2024
Center Freq 5.785000000 GHz Center Freq: 6.785000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.8 dB
Ref 22.80 dBm

Center Freq
5.785000000 GHz

Center 5.785 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 4000000 MHz
Auto Man

Channel Power Power Spectral Density

10.97 dBm /20 MHz -62.04 dBm /Hz

MSG STATUS.

Power NVNT n20 5785MHz Antl

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE| | [11:25:31 AM May 22, 2024
Center Freq 5.825000000 GHz Center Freq: 5.825000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.79 dB
Ref 22.79 dBm

Center Freq
5.825000000 GHz

Center 5.825 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

11.21 dBm /20 MHz -61.80 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT n20 5825MHz Antl
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| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [12:07:06 PMMay 22, 2024
Center Freq 5.755000000 GHz Center Freq: 6.755000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.81 dB
Ref 22.81 dBm

Center Freq
5.755000000 GHz

Center 5.755 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 8.000000 MHz
Auto Man

Channel Power Power Spectral Density

9.59 dBm /40 MHz -66.43 dBm /Hz

MSG STATUS.

Power NVNT n40 5755MHz Antl

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE| | [12:20:19 PMMay 22, 2024
Center Freq 5.795000000 GHz Center Freq: 6.795000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.79 dB
Ref 22.79 dBm

Center Freq
5.795000000 GHz

Center 5.795 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

9.92 dBm /40 MHz -66.10 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT n40 5795MHz Antl
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| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [11:28:29 AM May 22, 2024
Center Freq 5.745000000 GHz Center Freq: 6.745000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.8 dB
Ref 22.80 dBm

Center Freq
5.745000000 GHz

Center 5.745 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 4000000 MHz
Auto Man

Channel Power Power Spectral Density

9.99 dBm /20 MHz -63.02 dBm /Hz

MSG STATUS.

Power NVNT ac20 5745MHz Antl

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE| | [11:30:28 AM May 22, 2024
Center Freq 5.785000000 GHz Center Freq: 6.785000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.8 dB
Ref 22.80 dBm

Center Freq
5.785000000 GHz

Center 5.785 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

10.31 dBm /20 MHz -62.70 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT ac20 5785MHz Antl
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| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [11:37:10 AM May 22, 2024
Center Freq 5.825000000 GHz Center Freq: 5.825000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.79 dB
Ref 22.79 dBm

Center Freq
5.825000000 GHz

Center 5.825 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 4000000 MHz
Auto Man

Channel Power Power Spectral Density

10.80 dBm /20 MHz -62.21 dBm /Hz

MSG STATUS.

Power NVNT ac20 5825MHz Antl

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE| | [12:22:35 PMMay 22, 2024
Center Freq 5.755000000 GHz Center Freq: 6.755000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.81 dB
Ref 22.81 dBm

Center Freq
5.755000000 GHz

Center 5.755 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

9.42 dBm /40 MHz -66.60 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT ac40 5755MHz Antl



Report No: SSP24050103-4E FCC ID: 2AF54-NANOT1

| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [12:24:25 PMMay 22, 2024
Center Freq 5.795000000 GHz Center Freq: 6.795000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.79 dB
Ref 22.79 dBm

Center Freq
5.795000000 GHz

Center 5.795 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 8.000000 MHz
Auto Man

Channel Power Power Spectral Density

9.85 dBm /40 MHz -66.17 dBm /Hz

MSG STATUS.

Power NVNT ac40 5795MHz Antl

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE| | [12:28:20 PMMay 22, 2024
Center Freq 5.775000000 GHz Center Freq: 6.775000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.8 dB
Ref 22.80 dBm

Center Freq
5.775000000 GHz

Center 5.775 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

8.84 dBm /80 MHz -70.19 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT ac80 5775MHz Antl



Report No: SSP24050103-4E FCC ID: 2AF54-NANOT1

| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [12:52:52 PMMay 29, 2024
Center Freq 5.745000000 GHz Center Freq: 6.745000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.8 dB
Ref 22.80 dBm

Center Freq
5.745000000 GHz

Center 5.745 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 4000000 MHz
Auto Man

Channel Power Power Spectral Density

9.43 dBm /20 MHz -63.58 dBm /Hz

MSG STATUS.

Power NVNT ax20 5745MHz Antl

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE| | [12:54:53 PMMay 29, 2024
Center Freq 5.785000000 GHz Center Freq: 6.785000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.8 dB
Ref 22.80 dBm

Center Freq
5.785000000 GHz

Center 5.785 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

9.59 dBm /20 MHz -63.42 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT ax20 5785MHz Antl



Report No: SSP24050103-4E FCC ID: 2AF54-NANOT1

| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [12:56:39 PMMay 29, 2024
Center Freq 5.825000000 GHz Center Freq: 5.825000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.79 dB
Ref 22.79 dBm

Center Freq
5.825000000 GHz

Center 5.825 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 4000000 MHz
Auto Man

Channel Power Power Spectral Density

10.42 dBm /20 MHz -62.59 dBm /Hz

MSG STATUS.

Power NVNT ax20 5825MHz Antl

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE| | [12:59:10 PMMay 29, 2024
Center Freq 5.755000000 GHz Center Freq: 6.755000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.81 dB
Ref 22.81 dBm

Center Freq
5.755000000 GHz

Center 5.755 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

9.61 dBm /40 MHz -66.41 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT ax40 5755MHz Antl



Report No: SSP24050103-4E FCC ID: 2AF54-NANOT1

| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [01:01:13 PMMay 29, 2024
Center Freq 5.795000000 GHz Center Freq: 6.795000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.79 dB
Ref 22.79 dBm

Center Freq
5.795000000 GHz

Center 5.795 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 8.000000 MHz
Auto Man

Channel Power Power Spectral Density

9.93 dBm /40 MHz -66.09 dBm /Hz

MSG STATUS.

Power NVNT ax40 5795MHz Antl

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE| | [10:45:10 AM May 29, 2024
Center Freq 5.775000000 GHz Center Freq: 6.775000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.8 dB
Ref 22.80 dBm

Center Freq
5.775000000 GHz

Center 5.775 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

8.25 dBm /80 MHz -70.78 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT ax80 5775MHz Antl



Report No: SSP24050103-4E

FCC ID: 2AF54-NANOT1

3. -6dB Bandwidth

Condition Mode Frequency (MHz) Antenna -6 dB Bandwidth (MHz) Limit -6 dB Bandwidth (MHz) Verdict
NVNT a 5745 Antl 16.444 0.5 Pass
NVNT a 5785 Antl 16.435 0.5 Pass
NVNT a 5825 Antl 16.477 0.5 Pass
NVNT n20 5745 Antl 17.693 0.5 Pass
NVNT n20 5785 Antl 17.711 0.5 Pass
NVNT n20 5825 Antl 17.738 0.5 Pass
NVNT n40 5755 Antl 36.416 0.5 Pass
NVNT n40 5795 Antl 36.473 0.5 Pass
NVNT ac20 5745 Antl 17.714 0.5 Pass
NVNT ac20 5785 Antl 17.751 0.5 Pass
NVNT ac20 5825 Antl 17.66 0.5 Pass
NVNT ac40 5755 Antl 36.44 0.5 Pass
NVNT ac40 5795 Antl 36.449 0.5 Pass
NVNT ac80 5775 Antl 76.426 0.5 Pass
NVNT ax20 5745 Antl 19.077 0.5 Pass
NVNT ax20 5785 Antl 19.017 0.5 Pass
NVNT ax20 5825 Antl 19.006 0.5 Pass
NVNT ax40 5755 Antl 38.011 0.5 Pass
NVNT ax40 5795 Antl 37.972 0.5 Pass
NVNT ax80 5775 Antl 78.076 0.5 Pass




Report No: SSP24050103-4E

FCC ID: 2AF54-NANOT1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.745000000 GHz

#IFGain:Low

. Trig: Free Run

[10:25:13 AM May 22, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.745000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.745 GHz
#Res BW 100 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

-37.377 kHz
16.44 MHz

Mkr3 6.753185 GHz

Center Freq
5.745000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

#VBW 300 kHz 3.000000 MHz

Total Power 17.3 dBm

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT a 5745MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.785000000 GHz

#IFGain:Low

. Trig: Free Run

[10:28:29 AM May 22, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.785000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.785 GHz
#Res BW 100 kHz

Occupied Bandwidth
16.406 MHz
-31.898 kHz
16.44 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.793186 GHz

Center Freq
5.785000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

3.000000 MHz
Man

#VBW 300 kHz

Total Power 17.6 dBm

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT a 5785MHz Antl



Report No: SSP24050103-4E

FCC ID: 2AF54-NANOT1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.825000000 GHz

#IFGain:Low

. Trig: Free Run

[10:30:26 AM May 22, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.825000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.825 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 6.833225 GHz

Center Freq
5.825000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

#VBW 300 kHz 3.000000 MHz

Total Power 17.8 dBm

16.417 MHz

Transmit Freq Error
x dB Bandwidth

-13.639 kHz
16.48 MHz

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT a 5825MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.745000000 GHz

#IFGain:Low

. Trig: Free Run

[10:33:05 AM May 22, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.745000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.745 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.649 MHz
-34.246 kHz
17.69 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.7563812 GHZ

Center Freq
5.745000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

3.000000 MHz
Man

#VBW 300 kHz

Total Power 17.4 dBm

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT n20 5745MHz Ant1



Report No: SSP24050103-4E

FCC ID: 2AF54-NANOT1

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.785000000 GHz

#IFGain:Low

SENSE:PULSE|
Center Freq: 6.785000000 GHz

. Trig: Free Run
#Atten: 30 dB

[10:35:08 AM May 22, 2024

Radio Std: Nene

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.785 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.644 MHz
-26.587 kHz
17.71 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power

% of OBW Power
x dB

Mkr3 6.793829 GHz

Span 30 MHz
Sweep 3.333 ms|

17.6 dBm

99.00 %
-6.00 dB

STATUS.

[ [ntl

Frequency

Center Freq
5.785000000 GHz

CF Step
3.000000 MHz

-6dB Bandwidth NVNT n20 5785MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.825000000 GHz

#IFGain:Low

SENSE:PULSE|
Center Freq: 5.825000000 GHz

. Trig: Free Run
#Atten: 30 dB

[11:25:50 AM May 22, 2024

Radio Std: Nene

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.825 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.653 MHz
-21.301 kHz
17.74 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power

% of OBW Power
x dB

Mkr3 5.833848 GHz

Span 30 MHz
Sweep 3.333 ms|

17.7 dBm

99.00 %
-6.00 dB

STATUS.

[ [ntl

Frequency

Center Freq
5.825000000 GHz

CF Step
3.000000 MHz
Man

-6dB Bandwidth NVNT n20 5825MHz Ant1



Report No: SSP24050103-4E

FCC ID: 2AF54-NANOT1

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.755000000 GHz

#IFGain:Low

. Trig: Free Run

[12:07:27 PMMay 22, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.755000000 GHz
Avg|Hold: 100/100

Radio Device: BTS

#Atten: 30 dB

Ref Offset 2.81 dB
Ref 22.81 dBm

Center 5.755 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 6.773178 GHZ

#VBW 300 kHz

Total Power 16.4 dBm

36.199 MHz

Transmit Freq Error
x dB Bandwidth

-29.871 kHz
36.42 MHz

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

[ [ntl

Frequency

5.755000000 GHz

-6dB Bandwidth NVNT n40 5755MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.795000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE | [12:20:38 PMMay 22, 2024

Center Freq: 6.795000000 GHz Radio Std: None
Avg|Hold: 100/100

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.795 GHz
#Res BW 100 kHz

Occupied Bandwidth
36.183 MHz

-47.371 kHz
36.47 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.813189 GHz

#VBW 300 kHz

Total Power 16.8 dBm

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

[ [ntl

Frequency

Center Freq
5.795000000 GHz

6.000000 MHz
Man

-6dB Bandwidth NVNT n40 5795MHz Antl



Report No: SSP24050103-4E

FCC ID: 2AF54-NANOT1

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.745000000 GHz

#IFGain:Low

SENSE:PULSE|
Center Freq: 6.745000000 GHz

. Trig: Free Run
#Atten: 30 dB

[ [ntl

[11:28:48 AM May 22, 2024

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.745 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.657 MHz
-40.508 kHz
17.71 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power

% of OBW Power
x dB

Mkr3 6.753816 GHz

Center Freq
5.745000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

3.000000 MHz

16.5 dBm

99.00 %
-6.00 dB

STATUS.

-6dB Bandwidth NVNT ac20 5745MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.785000000 GHz

#IFGain:Low

SENSE:PULSE|
Center Freq: 6.785000000 GHz

. Trig: Free Run
#Atten: 30 dB

[ [ntl

[11:30:47 AM May 22, 2024

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.785 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.681 MHz
-20.556 kHz
17.75 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power

% of OBW Power
x dB

Mkr3 6.793855 GHz

Center Freq
5.785000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

3.000000 MHz
Man

16.9 dBm

99.00 %
-6.00 dB

STATUS.

-6dB Bandwidth NVNT ac20 5785MHz Antl



Report No: SSP24050103-4E

FCC ID: 2AF54-NANOT1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.825000000 GHz

#IFGain:Low

. Trig: Free Run

[11:37:29 AM May 22, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.825000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.825 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 5.83381 GHz

Center Freq
5.825000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

#VBW 300 kHz 3.000000 MHz

Total Power 17.3 dBm

17.637 MHz

Transmit Freq Error
x dB Bandwidth

-19.662 kHz
17.66 MHz

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT ac20 5825MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.755000000 GHz

#IFGain:Low

. Trig: Free Run

[12:22:55 PMMay 22, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.755000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.81 dB
Ref 22.81 dBm

Center 5.755 GHz
#Res BW 100 kHz

Occupied Bandwidth
36.209 MHz

-31.234 kHz
36.44 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.773189 GHz

Center Freq
5.755000000 GHz

#VBW 300 kHz 6.000000 MHz

Man

Total Power 16.2 dBm

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT ac40 5755MHz Antl



Report No: SSP24050103-4E

FCC ID: 2AF54-NANOT1

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.795000000 GHz

#IFGain:Low

. Trig: Free Run

[12:24:44 PMMay 22, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.795000000 GHz
Avg|Hold: 100/100

Radio Device: BTS

#Atten: 30 dB

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.795 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 6.813177 GHZ

#VBW 300 kHz

Total Power 16.7 dBm

36.207 MHz

Transmit Freq Error
x dB Bandwidth

-48.065 kHz
36.45 MHz

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

[ [ntl

Frequency

5.795000000 GHz

-6dB Bandwidth NVNT ac40 5795MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.775000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE | [12:28:40 PMMay 22, 2024

Center Freq: 6.775000000 GHz Radio Std: None
Avg|Hold: 100/100

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.775 GHz
#Res BW 100 kHz

Occupied Bandwidth
75.753 MHz

-97.583 kHz
76.43 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.813116 GHz

#VBW 300 kHz

Total Power 15.8 dBm

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

[ [ntl

Frequency

Center Freq
5.775000000 GHz

12.000000 MHz
Man

-6dB Bandwidth NVNT ac80 5775MHz Antl



Report No: SSP24050103-4E

FCC ID: 2AF54-NANOT1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.745000000 GHz

#IFGain:Low

. Trig: Free Run

[12:53:13 PMMay 29, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.745000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.745 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 5.754498 GHz
-8.5073 dBm

Center Freq
5.745000000 GHz

‘3

Span 30 MHz

Sweep 3.333 ms| CF Step

#VBW 300 kHz 3.000000 MHz

Total Power 16.1 dBm

18.931 MHz

Transmit Freq Error
x dB Bandwidth

-40.625 kHz
19.08 MHz

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT ax20 5745MHz Ant1l

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.785000000 GHz

#IFGain:Low

. Trig: Free Run

[12:55:12 PMMay 29, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.785000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.785 GHz
#Res BW 100 kHz

Occupied Bandwidth
18.917 MHz
-22.270 kHz
19.02 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 5.794486 GHz

Center Freq
5.785000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

3.000000 MHz
Man

#VBW 300 kHz

Total Power 16.4 dBm

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT ax20 5785MHz Antl



Report No: SSP24050103-4E

FCC ID: 2AF54-NANOT1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.825000000 GHz

#IFGain:Low

-

[12:56:58 PM May 29, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 5.825000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.825 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 5.834487 GHz
-6.6795 dBm

Center Freq
5.825000000 GHz

Span 30 MHz

Sweep 3.333 ms| CF Step

#VBW 300 kHz 3.000000 MHz

Total Power 17.1 dBm

18.931 MHz

Transmit Freq Error
x dB Bandwidth

-15.865 kHz
19.01 MHz

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT ax20 5825MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.755000000 GHz

#IFGain:Low

. Trig: Free Run

[12:59:29 PMMay 29, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.755000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.81 dB
Ref 22.81 dBm

Center 5.755 GHz
#Res BW 100 kHz

Occupied Bandwidth
37.726 MHz

-43.608 kHz
38.01 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.773962 GHz

Center Freq
5.755000000 GHz

#VBW 300 kHz 6.000000 MHz

Man

Total Power 16.5 dBm

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

-6dB Bandwidth NVNT ax40 5755MHz Antl



Report No: SSP24050103-4E

FCC ID: 2AF54-NANOT1

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.795000000 GHz

#IFGain:Low

. Trig: Free Run

[01:01:33 PMMay 29, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.795000000 GHz
Avg|Hold: 100/100

Radio Device: BTS

#Atten: 30 dB

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.795 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 6.813945 GHz

#VBW 300 kHz

Total Power 16.8 dBm

37.669 MHz

Transmit Freq Error
x dB Bandwidth

-41.107 kHz
37.97 MHz

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

[ [ntl

Frequency

5.795000000 GHz

-6dB Bandwidth NVNT ax40 5795MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.775000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE | [10:45:31 AM May 29, 2024

Center Freq: 6.775000000 GHz Radio Std: None
Avg|Hold: 100/100

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.775 GHz
#Res BW 100 kHz

Occupied Bandwidth
77.240 MHz

-90.471 kHz
78.08 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.813947 GHz

#VBW 300 kHz

Total Power 15.4 dBm

99.00 %
-6.00 dB

% of OBW Power
x dB

STATUS.

[ [ntl

Frequency

Center Freq
5.775000000 GHz

12.000000 MHz
Man

-6dB Bandwidth NVNT ax80 5775MHz Antl



Report No: SSP24050103-4E

FCC ID: 2AF54-NANOT1

4. Occupied Channel Bandwidth

Condition Mode Frequency (MHz) Antenna 99% OBW (MHz)
NVNT a 5745 Antl 16.513
NVNT a 5785 Antl 16.484
NVNT a 5825 Antl 16.519
NVNT n20 5745 Antl 17.711
NVNT n20 5785 Antl 17.728
NVNT n20 5825 Antl 17.713
NVNT n40 5755 Antl 36.317
NVNT n40 5795 Antl 36.259
NVNT ac20 5745 Antl 17.722
NVNT ac20 5785 Antl 17.741
NVNT ac20 5825 Antl 17.743
NVNT ac40 5755 Antl 36.289
NVNT ac40 5795 Antl 36.288
NVNT ac80 5775 Antl 75.848
NVNT ax20 5745 Antl 18.937
NVNT ax20 5785 Antl 18.963
NVNT ax20 5825 Antl 18.97
NVNT ax40 5755 Antl 37.783
NVNT ax40 5795 Antl 37.709
NVNT ax80 5775 Antl 77.341




Report No: SSP24050103-4E

FCC ID: 2AF54-NANOT1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.745000000 GHz

#IFGain:Low

. Trig: Free Run

[10:25:03 AM May 22, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.745000000 GHz
Avg|Hold: 100/100

Frequency

Radio Device: BTS

#Atten: 30 dB

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.745 GHz
#Res BW 200 kHz

Occupied Bandwidth

Mkr1 6.742282 GHZ

5.745000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#VBW 620 kHz 3.000000 MHz

Total Power 16.8 dBm

16.513 MHz

Transmit Freq Error
x dB Bandwidth

-42.054 kHz
20.20 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT a 5745MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.785000000 GHz

#IFGain:Low

. Trig: Free Run

[10:28:19 AM May 22, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.785000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.785 GHz
#Res BW 200 kHz

Occupied Bandwidth
16.484 MHz
-24.409 kHz
19.43 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 6.781208 GHZ

5.785000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 620 kHz

Total Power 17.2 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT a 5785MHz Antl



Report No: SSP24050103-4E FCC ID: 2AF54-NANOT1

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [10:30:15 AM May 22, 2024

Center Freq 5.825000000 GHz Center Freq: 5.825000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 6.828732 GHZ

Ref Offset 2.79 dB
Ref 22.79 dBm

5.825000000 GHz

Center 5.825 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 17.3 dBm
16.519 MHz

Transmit Freq Error -5.904 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.14 MHz x dB -26.00 dB

STATUS.

OBW NVNT a 5825MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [10:32:55 AM May 22, 2024

Center Freq 5.745000000 GHz Center Freq: 6.745000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 6.737476 GHz

Frequency

Ref Offset 2.8 dB
Ref 22.80 dBm

5.745000000 GHz

Center 5.745 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 16.8 dBm
17.711 MHz

Transmit Freq Error -46.791 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.84 MHz x dB -26.00 dB

STATUS.

OBW NVNT n20 5745MHz Antl



Report No: SSP24050103-4E

FCC ID: 2AF54-NANOT1

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.785000000 GHz

#IFGain:Low

SENSE:PULSE|
Center Freq: 6.785000000 GHz

. Trig: Free Run
#Atten: 30 dB

[ [ntl

[10:34:57 AM May 22, 2024

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.785 GHz
#Res BW 200 kHz

Occupied Bandwidth
17.728 MHz
-24.125 kHz
21.12 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 620 kHz

Total Power

% of OBW Power
x dB

Mkr1 6.782411 GHZ

5.785000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz

17.3 dBm

99.00 %
-26.00 dB

STATUS.

OBW NVNT n20 5785MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.825000000 GHz

#IFGain:Low

SENSE:PULSE|
Center Freq: 5.825000000 GHz

. Trig: Free Run
#Atten: 30 dB

[ [ntl

[11:25:40 AM May 22, 2024

Radio Std: None Frequency

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.825 GHz
#Res BW 200 kHz

Occupied Bandwidth

17.713 MHz
-5.099 kHz
21.15 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 620 kHz

Total Power

% of OBW Power
x dB

Mkr1 6.827475 GHZ

5.825000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

17.3 dBm

99.00 %
-26.00 dB

STATUS.

OBW NVNT n20 5825MHz Antl



Report No: SSP24050103-4E FCC ID: 2AF54-NANOT1

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [12:07:17 PMMay 22,2024

Center Freq 5.755000000 GHz Center Freq: 6.755000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 5.745664 GHZ

Ref Offset 2.81 dB
Ref 22.81 dBm

5.755000000 GHz

Center 5.755 GHz Span 60 MHz CF Ste
#Res BW 430 kHz #/BW 1.2 MHz Sweep 1.333 ms| 6.000000 Msz

Occupied Bandwidth Total Power 15.9 dBm
36.317 MHz

Transmit Freq Error -45.633 kHz % of OBW Power 99.00 %

x dB Bandwidth 40.93 MHz x dB -26.00 dB

STATUS.

OBW NVNT n40 5755MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [12:20:28 PM May 22, 2024

Center Freq 5.795000000 GHz Center Freq: 6.795000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 6.797298 GHz

Frequency

Ref Offset 2.79 dB
Ref 22.79 dBm

5.795000000 GHz

Center 5.795 GHz Span 60 MHz CF Ste
#Res BW 430 kHz #/BW 1.2 MHz Sweep 1.333 ms| 6.000000 Msz
Man

Occupied Bandwidth Total Power 16.2 dBm
36.259 MHz

Transmit Freq Error -43.751 kHz % of OBW Power 99.00 %

x dB Bandwidth 41.10 MHz x dB -26.00 dB

STATUS.

OBW NVNT n40 5795MHz Antl



Report No: SSP24050103-4E FCC ID: 2AF54-NANOT1

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE [11:28:38 AM May 22, 2024

Frequency

Center Freq 5.745000000 GHz Center Freq: 6.745000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

5.745000000 GHz

Center 5.745 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 16.1 dBm
17.722 MHz

Transmit Freq Error -35.447 kHz % of OBW Power 99.00 %

x dB Bandwidth 21.21 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac20 5745MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [11:30:37 AM May 22, 2024

Center Freq 5.785000000 GHz Center Freq: 6.785000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.78248 GHz

Frequency

Ref Offset 2.8 dB
Ref 22.80 dBm

Center Freq
5.785000000 GHz

Center 5.785 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 16.4 dBm
17.741 MHz

Transmit Freq Error -27.210 kHz % of OBW Power 99.00 %

x dB Bandwidth 21.27 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac20 5785MHz Antl



Report No: SSP24050103-4E FCC ID: 2AF54-NANOT1

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [11:37:19 AM May 22, 2024

Center Freq 5.825000000 GHz Center Freq: 5.825000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 6.828057 GHz

Ref Offset 2.79 dB
Ref 22.79 dBm

5.825000000 GHz

Center 5.825 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 16.9 dBm
17.743 MHz

Transmit Freq Error -6.582 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.87 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac20 5825MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [12:22:45 PMMay 22,2024

Center Freq 5.755000000 GHz Center Freq: 6.755000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 6.741512 GHZ

Frequency

Ref Offset 2.81 dB
Ref 22.81 dBm

5.755000000 GHz

Center 5.755 GHz Span 60 MHz CF Ste
#Res BW 430 kHz #/BW 1.2 MHz Sweep 1.333 ms| 6.000000 Msz
Man

Occupied Bandwidth Total Power 15.6 dBm
36.289 MHz

Transmit Freq Error -51.370 kHz % of OBW Power 99.00 %

x dB Bandwidth 39.90 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac40 5755MHz Antl



Report No: SSP24050103-4E

FCC ID: 2AF54-NANOT1

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.795000000 GHz

#IFGain:Low

-

Center Freq: 6.795000000 GHz
Trig: Free Run
#Atten: 30 dB

[12:24:34 PMMay 22, 2024
Radio Std: Nene

SENSE:PULSE

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.795 GHz
#Res BW 430 kHz

Occupied Bandwidth

Mkr1 5.78282 GHz

Span 60 MHz
#/BW 1.2 MHz Sweep 1.333 ms|

Total Power 16.2 dBm

36.288 MHz

Transmit Freq Error
x dB Bandwidth

-46.617 kHz
40.61 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

[ [ntl

Frequency

5.795000000 GHz

CF Step
6.000000 MHz

OBW NVNT ac40 5795MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.775000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE | [12:28:30 PMMay 22, 2024

Center Freq: 6.775000000 GHz Radio Std: None
Avg|Hold: 100/100

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.775 GHz
#Res BW 820 kHz

Occupied Bandwidth
75.848 MHz

-95.210 kHz
83.09 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 5.74536 GHz

Span 120 MHz

#/BW 2.4 MHz Sweep 1.333 ms|

Total Power 15.6 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

[ [ntl

Frequency

Center Freq
5.775000000 GHz

CF Step
12.000000 MHz
Man

OBW NVNT ac80 5775MHz Antl



Report No: SSP24050103-4E FCC ID: 2AF54-NANOT1

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [12:53:01 PMMay 29, 2024

Center Freq 5.745000000 GHz Center Freq: 6.745000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 5.73846 GHz

Ref Offset 2.8 dB
Ref 22.80 dBm

Center Freq
5.745000000 GHz

Center 5.745 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 16.2 dBm
18.937 MHz

Transmit Freq Error -41.507 kHz % of OBW Power 99.00 %

x dB Bandwidth 21.62 MHz x dB -26.00 dB

STATUS.

OBW NVNT ax20 5745MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [12:55:02 PM May 29, 2024

Center Freq 5.785000000 GHz Center Freq: 6.785000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.8 dB
Ref 22.80 dBm

5.785000000 GHz

Center 5.785 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 16.3 dBm
18.963 MHz

Transmit Freq Error -28.625 kHz % of OBW Power 99.00 %

x dB Bandwidth 21.64 MHz x dB -26.00 dB

STATUS.

OBW NVNT ax20 5785MHz Antl



Report No: SSP24050103-4E FCC ID: 2AF54-NANOT1

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [12:56:48 PM May 29, 2024

Center Freq 5.825000000 GHz Center Freq: 5.825000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 5.828822 GHz

Ref Offset 2.79 dB
Ref 22.79 dBm

5.825000000 GHz

Center 5.825 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 17.2 dBm
18.970 MHz

Transmit Freq Error -12.716 kHz % of OBW Power 99.00 %

x dB Bandwidth 21.44 MHz x dB -26.00 dB

STATUS.

OBW NVNT ax20 5825MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [12:59:19 PM May 29, 2024

Center Freq 5.755000000 GHz Center Freq: 6.755000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 6.745214 GHZ

Frequency

Ref Offset 2.81 dB
Ref 22.81 dBm

5.755000000 GHz

Center 5.755 GHz Span 60 MHz CF Ste
#Res BW 430 kHz #/BW 1.2 MHz Sweep 1.333 ms| 6.000000 Msz
Man

Occupied Bandwidth Total Power 16.6 dBm
37.783 MHz

Transmit Freq Error -30.513 kHz % of OBW Power 99.00 %

x dB Bandwidth 41.36 MHz x dB -26.00 dB

STATUS.

OBW NVNT ax40 5755MHz Antl



Report No: SSP24050103-4E

FCC ID: 2AF54-NANOT1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.795000000 GHz

#IFGain:Low

-

[01:01:22 PMMay 29, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.795000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.79 dB
Ref 22.79 dBm

Center 5.795 GHz
#Res BW 430 kHz

Occupied Bandwidth

Mkr1 5.79632 GHz
1.2351 dBm

Center Freq
5.795000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

#VBW 1.2 MHz 6.000000 MHz

Total Power 16.9 dBm

37.709 MHz

Transmit Freq Error
x dB Bandwidth

-24.695 kHz
41.26 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT ax40 5795MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.775000000 GHz

#IFGain:Low

. Trig: Free Run

[10:45:19 AM May 29, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.775000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.775 GHz
#Res BW 820 kHz

Occupied Bandwidth
77.341 MHz

-97.596 kHz
83.32 MHz

Transmit Freq Error
x dB Bandwidth

5.775000000 GHz

Span 120 MHz

Sweep 1.333 ms| CF Step

12.000000 MHz
Man

#VBW 2.4 MHz

Total Power 15.5 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT ax80 5775MHz Antl



Report No: SSP24050103-4E

FCC ID: 2AF54-NANOT1

5. Maximum Power Spectral Density Level

Condition | Mode | Frequency (MHz) | Antenna | Conducted PSD (dBm) | Duty Factor (dB) | Total PSD (dBm) | Limit (dBm) | Verdict
NVNT a 5745 Antl -3.27 0.74 -2.53 30 Pass
NVNT a 5785 Antl -2.87 0.73 -2.14 30 Pass
NVNT a 5825 Antl -2.69 0.74 -1.95 30 Pass
NVNT n20 5745 Antl -3.19 0 -3.19 30 Pass
NVNT n20 5785 Antl -2.84 0 -2.84 30 Pass
NVNT n20 5825 Antl -2.63 0 -2.63 30 Pass
NVNT n40 5755 Antl -7.07 0.11 -6.96 30 Pass
NVNT n40 5795 Antl -6.88 0.11 -6.77 30 Pass
NVNT ac20 5745 Antl -3.83 0 -3.83 30 Pass
NVNT ac20 5785 Antl -3.71 0 -3.71 30 Pass
NVNT ac20 5825 Antl -3.05 0 -3.05 30 Pass
NVNT ac40 5755 Antl -7.38 0.11 -7.27 30 Pass
NVNT ac40 5795 Antl -6.96 0.11 -6.85 30 Pass
NVNT ac80 5775 Antl -11.24 0.23 -11.01 30 Pass
NVNT ax20 5745 Antl -4.67 0 -4.67 30 Pass
NVNT ax20 5785 Antl -4.19 0 -4.19 30 Pass
NVNT ax20 5825 Antl -3.49 0 -3.49 30 Pass
NVNT ax40 5755 Antl -7.41 0.14 -7.27 30 Pass
NVNT ax40 5795 Antl -7.34 0.14 -7.2 30 Pass
NVNT ax80 5775 Antl -11.89 0.27 -11.62 30 Pass




Report No: SSP24050103-4E

FCC ID: 2AF54-NANOT1

. Keysight Spectrum Analyzer - Swept SA
500 AC

SENSE:PULSE

PNO: Fast ~—»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

#Avg Type: RMS
Avg|Hold: 100100

Ref Offset2.8 dB
Ref 20.00 dBm

#V/BW 1.5 MHz*

5.760000000 GHz

3.000000 MHz
Auto Man

Freq Offset
0 Hz

Scale Type

Span 30.00 MHz |55 Lin
Sweep 1.333 ms (10001 pts

PSD NVNT a 5745MHz Antl

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE

PNO: Fast ~—»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

#Avg Type: RMS
Avg|Hold: 100100

Ref Offset2.8 dB
Ref 20.00 dBm

#V/BW 1.5 MHz*

5.800000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset
0 Hz

Scale Type

Span 30.00 MHz||ESE Lin
Sweep 1.333 ms (10001 pts

PSD NVNT a 5785MHz Antl



Report No: SSP24050103-4E

FCC ID: 2AF54-NANOT1

. Keysight Spectrum Analyzer - Swept SA
500 AC

SENSE:PULSE

PNO: Fast ~—»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

#Avg Type: RMS
Avg|Hold: 100100

Ref Offset2.79 dB
Ref 20.00 dBm

#V/BW 1.5 MHz*

5.840000000 GHz

3.000000 MHz
Auto Man

Freq Offset
0 Hz

Scale Type

Span 30.00 MHz |55 Lin
Sweep 1.333 ms (10001 pts

PSD NVNT a 5825MHz Antl

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE

PNO: Fast ~—»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

#Avg Type: RMS
Avg|Hold: 100100

Ref Offset2.8 dB
Ref 20.00 dBm

#V/BW 1.5 MHz*

5.760000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset
0 Hz

Scale Type

Span 30.00 MHz||ESE Lin
Sweep 1.333 ms (10001 pts

PSD NVNT n20 5745MHz Antl



Report No: SSP24050103-4E

FCC ID: 2AF54-NANOT1

. Keysight Spectrum Analyzer - Swept SA

500 AC SENSE:PULSE| |
#Avg Type: RMS

Avg[Hold: 100/100

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset2.8 dB
Ref 20.00 dBm

Span 30.00 MHz

#VBW 1.5 MHz* Sweep 1.333 ms (10001 pts

5.800000000 GHz

3.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Lin

Log

PSD NVNT n20 5785MHz Antl

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset2.79 dB
Ref 20.00 dBm

Span 30.00 MHz

#VBW 1.5 MHz* Sweep 1.333 ms (10001 pts

5.840000000 GHz

CF Step
3.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Lin

Log

PSD NVNT n20 5825MHz Antl



Report No: SSP24050103-4E

FCC ID: 2AF54-NANOT1

. Keysight Spectrum Analyzer - Swept SA
500 AC

SENSE:PULSE

PNO: Fast ~—»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

#Avg Type: RMS
Avg|Hold: 100100

Ref Offset2.81 dB
Ref 20.00 dBm

#V/BW 1.5 MHz*

5.786000000 GHz

6.000000 MHz
Auto Man

Freq Offset
0 Hz

Scale Type

Span 60.00 MHz |55 Lin
Sweep 1.333 ms (10001 pts

PSD NVNT n40 5755MHz Ant1

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE

PNO: Fast ~—»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

#Avg Type: RMS
Avg|Hold: 100100

Ref Offset2.79 dB

10 dBidiv.~ Ref 20.00 dBm
Log

.

#V/BW 1.5 MHz*

5.826000000 GHz

CF Step
6.000000 MHz
Auto Man

Freq Offset
0 Hz

Scale Type

Span 60.00 MHz||ESE Lin
Sweep 1.333 ms (10001 pts

PSD NVNT n40 5795MHz Antl



Report No: SSP24050103-4E

FCC ID: 2AF54-NANOT1

. Keysight Spectrum Analyzer - Swept SA

500 AC SENSE:PULSE| |
#Avg Type: RMS

Avg[Hold: 100/100

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset2.8 dB
Ref 20.00 dBm

Span 30.00 MHz

#VBW 1.5 MHz* Sweep 1.333 ms (10001 pts

5.760000000 GHz

3.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Lin

Log

PSD NVNT ac20 5745MHz Antl

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset2.8 dB
Ref 20.00 dBm

Span 30.00 MHz

#VBW 1.5 MHz* Sweep 1.333 ms (10001 pts

5.800000000 GHz

CF Step
3.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Lin

Log

PSD NVNT ac20 5785MHz Antl



Report No: SSP24050103-4E

FCC ID: 2AF54-NANOT1

. Keysight Spectrum Analyzer - Swept SA

500 AC

SENSE:PULSE] [
#Avg Type: RMS
PNO: Fast ~—#— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset2.79 dB
1LD dBidiv.  Ref 20.00 dBm
og

.
|
y
Ll

Mkr1 5.830 937 GHz
-3.048 dBm

5.840000000 GHz

3.000000 MHz
Auto Man

Freq Offset
0 Hz

Scale Type

Span 30.00 MHz||ESE Lin
#VYBW 1.5 MHz* Sweep 1.333 ms (10001 pts

PSD NVNT ac20 5825MHz Antl

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE] [
#Avg Type: RMS
PNO: Fast ~—#— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset2.81 dB
1LD dBidiv.  Ref 20.00 dBm
og

.
.
.
.
e~
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6. Band Edge
Condition Mode Frequency (MHz) Antenna Max Value (dBm) Verdict
NVNT a 5745 Antl -23.33 Pass
NVNT a 5825 Antl -28.59 Pass
NVNT n20 5745 Antl -19.48 Pass
NVNT n20 5825 Antl -25.11 Pass
NVNT n40 5755 Antl -24.56 Pass
NVNT n40 5795 Antl -34.11 Pass
NVNT ac20 5745 Antl -21.47 Pass
NVNT ac20 5825 Antl -25.69 Pass
NVNT ac40 5755 Antl -23.07 Pass
NVNT ac40 5795 Antl -35.54 Pass
NVNT ax20 5745 Antl -20.55 Pass
NVNT ax20 5825 Antl -27.81 Pass
NVNT ax40 5755 Antl -23.09 Pass
NVNT ax40 5795 Antl -34.95 Pass
NVNT ax80 5775 Antl -34.76 Pass
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7. Conducted RF Spurious Emission

Condition Mode Frequency (MHz) Antenna Max Value (dBc) Limit (dBc) Verdict
NVNT a 5745 Antl -28.28 -27 Pass
NVNT a 5785 Antl -28.68 -27 Pass
NVNT a 5825 Antl -28.95 -27 Pass
NVNT n20 5745 Antl -28.95 -27 Pass
NVNT n20 5785 Antl -28.47 -27 Pass
NVNT n20 5825 Antl -28.8 -27 Pass
NVNT n40 5755 Antl -28.8 -27 Pass
NVNT n40 5795 Antl -28.82 -27 Pass
NVNT ac20 5745 Antl -28.74 -27 Pass
NVNT ac20 5785 Antl -29.12 -27 Pass
NVNT ac20 5825 Antl -29.42 -27 Pass
NVNT ac40 5755 Antl -28.93 -27 Pass
NVNT ac40 5795 Antl -28.77 -27 Pass
NVNT ac80 5775 Antl -29.14 -27 Pass
NVNT ax20 5745 Antl -29.05 -27 Pass
NVNT ax20 5785 Antl -28.89 -27 Pass
NVNT ax20 5825 Antl -28.95 -27 Pass
NVNT ax40 5755 Antl -29.09 -27 Pass
NVNT ax40 5795 Antl -29.18 -27 Pass
NVNT ax80 5775 Antl -28.79 -27 Pass
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